
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Preliminary Infrastructure Report 
Plan Change 25, Kingston Village Special 
Zone  
 
 
22 October 2008 
Reference 209F40  
Revision 6 
 

Connell Wagner Limited 
Old Bank Chambers 
102 Customhouse Quay 
Wellington 
New Zealand 
 
Telephone: +64 4 472 9589 
Facsimile: +64 4 472 9922 
Email: cwwel@conwag.com 

www.conwag.com  



 

 

Document Control 
 

Document ID:  M:\209F\40\REPORTS\INFRASTRUCTURE REPORT REV 6.DOC 

Rev No Date Revision Details Typist Author Verifier Approver 

1 3 March 2006 Initial Draft HW HW MMF BAM 

2 14 March 2006 Revised Draft for Discussion HW HW MMF BAM 

3 22 February 2008 Revised report based on current status CMS CMS MMF MMF 
[...]
independently from the Kingston Township. 
 
 
 



Preliminary Infrastructure Report   
Plan Change 25, Kingston Village Special Zone  

 
 

FILE M:\209F\40\REPORTS\INFRASTRUCTURE REPORT REV 6.DOC  22 OCTOBER 2008 REVISION 6  PAGE 20 
 

7. Wastewater 

7.1 Existing wastewater systems 

There is no existing wastewater system within Kingston. Most existing properties have individual septic 
tank systems with on-site disposal. Due to concerns regarding groundwater contamination new 
dwellings are required to install holding tanks, which are regularly pumped out and disposed of at a 
treatment facility. This is not a long-term solution to the wastewater issue in Kingston; with growth of 
the area it is going to become more and more important to have a suitable wastewater network and 
associated wastewater treatment system. 
 
The size of the plan change site and potential level of development demands a reticulated wastewater 
system. It is therefore logical that when considering options for the plan change site consideration is 
given to the ability to provide a system that caters for both the plan change site and the Kingston 
Township. 
 
7.2 Proposed System 

As part of the development of the plan change site it is proposed that a secondary treatment 
wastewater system be constructed for the Kingston settlement. With the economies of scale, it will be 
possible to economically provide a system that treats wastewater to a high level, consistent with the 
New Zealand wastewater treatment standards for a settlement of this size. This will ensure the 
continued health of all residents as well as minimizing the effects on the environment. The following 
provides detail on the proposed wastewater system, including peak flows, reticulation options, 
wastewater treatment options and standards and treated effluent disposal options. 
 
7.3 Peak flow estimates 

The peak flows for the ultimate Kingston area have been calculated based on the QLDC Code as 
shown in Table 7-1. Note population is based on 3.5 people per lot, as per the QLDC Code. Flow per 
person is nominated as 300 litres per day for residents and 180 litres per person per day for 
commercial users and 40l/p/day for visitors (which is consistent with the QLDC documentation in this 
regard). 
  

Ultimate 
development 

Lots Population Average Dry 
Weather Flow 
ADWF (m3/day) 

Peak Dry 
Weather Flow 
PDWF (l/s) 

Peak Wet 
Weather Flow 
PWWF (l/s) 

Kingston Township 
(including visitors) 

379 1,384 400 12 23 

Commercial (including 
Kingston Acquisitions) 

- 404 73 2 4 

Plan change site 744 2,604 781 23 45 

Total 1,123 lots 4,392 people 1,254m3/day 36l/s 73l/s 

Table 7-1: Wastewater demand summary, Kingston (Ultimate development) 

 
7.4 Location of bulk infrastructure 

The bulk wastewater infrastructure consists of a wastewater treatment plant and associated disposal 
area, along with any necessary bulk gravity mains, pump stations and bulk rising mains. 
 
The treated effluent disposal field generally requires a large amount of land. Several options were 
reviewed regarding the location of this disposal field; this review and the proposed location are 
discussed in Section 7.8. 



Preliminary Infrastructure Report   
Plan Change 25, Kingston Village Special Zone  

 
 

FILE M:\209F\40\REPORTS\INFRASTRUCTURE REPORT REV 6.DOC  22 OCTOBER 2008 REVISION 6  PAGE 21 
 

 
The proposed location of the wastewater treatment plant and associated effluent disposal areas are 
shown on C200, in Appendix F. It is proposed that the wastewater treatment plant is located on the 
hillside north east of Kingston, adjacent to the proposed effluent disposal area. 
 
7.5 Reticulation options 

With the location of the treatment plant on the north eastern slopes, all of the wastewater flow from the 
developed plan change site and the Kingston Township must be collected and pumped up to the 
treatment plant.  
 
The required pump station could be located immediately downstream of the lowest lot proposed for the 
plan change development. However, there are definite economies associated with installing a 
combined pump station for the developed plan change site and Kingston Township flows. GHD’s 
September 2008 Report recommends a hybrid gravity/grinder pump reticulation system for the 
Kingston Township. This system would involve a number of pump stations, it is expected that one of 
these pump stations (nominally the pump station proposed for the corner of Kent and Cambridge 
Streets) will be able to be upgraded to manage all of the Kingston settlement flow and direct it to the 
treatment plant. The pump station components will be underground with only a small above-ground 
control cabinet.  
 
GHD have reviewed the use of a conventional gravity system, a vacuum system and a low pressure 
pumping system for the Kingston Township (and hybrid systems where suitable). 
 

• Vacuum systems are achieved by the suction of vacuum pumps located at a central vacuum 
station. In a vacuum system sewage transfer is via gravity within the home and then via a 
vacuum main, with flow managed with an automatic interface valve, which seals the lines so 
the vacuum is maintained. Wastewater is moved through to a vacuum station and on to the 
wastewater treatment plant.  

• Low pressure pumping systems comprise a series of small pumping stations (one located at 
each dwelling) that pump to a reticulated pressure sewer main to transfer the wastewater to 
the wastewater treatment plant. 

 
These systems could be beneficial for the Kingston Township area as some areas experience high 
water table and inundation during peak flood events. If a gravity system were utilised, special 
consideration would be necessary to ensure that high lake levels would not compromise the 
performance of any pump station and reticulation. If lakewater was to enter the wastewater reticulation 
during extreme flooding events, the wastewater system would very quickly be overloaded. A vacuum 
or low pressure system would prevent any inflow issues, and would even reduce the overall peak 
wastewater flows as the stormwater infiltration that is always incorporated within peak wastewater flow 
rates could effectively be removed. As above, GHD have recommended a gravity/grinder hybrid 
system for the Kingston Township. 

 
The plan change site, at its lowest point, is over ten metres higher than the average Lake level, making 
it clear of inundation issues. The water table is expected to generally be more than two metres below 
ground level. A high water table can lead to additional infiltration issued in gravity systems. The 
benefits of a standard gravity system / pump station arrangement include that they are easier to 
maintain than a vacuum or low pressure system and that they do not rely on mechanical equipment to 
manage the flow collection (which will need to be maintained). The pressure and vacuum systems 
have a much higher capital cost than a standard gravity system. There are no major benefits to using a 
vacuum or pressure system for the development of the plan change site and they are not 
recommended for the plan change site. 
 



Preliminary Infrastructure Report   
Plan Change 25, Kingston Village Special Zone  

 
 

FILE M:\209F\40\REPORTS\INFRASTRUCTURE REPORT REV 6.DOC  22 OCTOBER 2008 REVISION 6  PAGE 22 
 

7.6 Volume estimates 

The ultimate treatment plant average daily volume is approximately 1,300m3 / day. A range of different 
options are available to suit the expansion of the Kingston settlement so that facilities for the ultimate 
population do not need to be constructed initially, and can instead be constructed in stages. 
 
Treatment of 600m3/day with flow balancing tanks is the equivalent combined treatment requirement 
for one third of the ultimate plan change development, three quarters of the ultimate Kingston 
Township and half of Kingston Township ultimate commercial population. The system would then be 
expanded to process up to 1300m3 / day as Kingston grows. 
 
Initially grossly oversizing the treatment plant can lead to energy and treatment inefficiencies and a 
modular or staged expansion is therefore recommended.  
 
7.7 Treatment options 

The scale of the ultimate Kingston settlement is such that a conventional on-site package plant would 
not be cost effective and therefore full design of a wastewater treatment facility will be required. Given 
the size, climate, staging, and sensitive receiving environment, a modern biological/treatment plant is 
considered the most appropriate treatment option. This will enable a high quality of effluent to be 
achieved utilising a compact plant that has the potential to undergo a staged construction.  
 
Selection of a final option for the wastewater treatment plant for Kingston will require a more detailed 
evaluation of required effluent quality, environmental factors and preferences from QLDC to keep the 
treatment plants within the District consistent for maintenance and operator purposes (it is anticipated 
that the treatment plant and associated disposal fields will be vested in QLDC). QLDC are currently 
reviewing their system preferences. Within the District a Sequencing Batch Reactor (SBR – as 
described below) is being installed for Wanaka/Albert Town and potentially for Queenstown (process 
yet to be confirmed). In Glenorchy and Cardrona the systems are yet to be finalised. Luggate has a 
private Rotating Biological Contactor – however, this treatment method is not recommended as a 
process for the Kingston settlement as it is not commonly used technology and as such would increase 
the operation and maintenance issues. QLDC will be involved in the final treatment system selected. 
 
The following options are considered suitable: 
 

7.7.1  Sequencing Batch Reactor  

An SBR is a variation of the conventional activated sludge process where the wastewater is 
treated by micro-organisms suspended in the wastewater. Wastewater is treated in “batches” 
rather than by means of a continuous inflow and outflow. The treatment cycle (with anoxic 
phases if required) is completed in a single tank which eliminates the need for a separate 
clarifier. The treatment cycle usually consists of aerobic, anoxic, settling and decant stages. 
Typical treatment standards achieved would be 20:20 BOD/SS and 20mg/l nitrogen (with 
carbon dosing nitrogen could be almost totally removed). Ultraviolet (UV) disinfection would 
likely be incorporated within this treatment; this drops the faecal coliform level in the treated 
effluent to near zero. 

 
7.7.2 Membrane Bio-Reactor (MBR) 

Membrane Bio-Reactor (MBR) plants are a combination of standard activated sludge 
wastewater treatment plants and membrane filtration. The membrane filter replaces the clarifier 
and disinfection stages of a conventional treatment plant. The membrane provides an absolute 
barrier and restricts all particles greater than 0.2mm. As the membrane removes almost all 
suspended solids they also remove pathogens and significant biochemical loads. Typical 
treatment standards achieved would be better than 10:10 BOD/SS and 10mg/l nitrogen (with 
carbon dosing nitrogen could be almost totally removed). UV disinfection is not required for this 
system as the membrane also removes pathogens. 



Preliminary Infrastructure Report   
Plan Change 25, Kingston Village Special Zone  

 
 

FILE M:\209F\40\REPORTS\INFRASTRUCTURE REPORT REV 6.DOC  22 OCTOBER 2008 REVISION 6  PAGE 23 
 

 
7.7.3 Submerged Aerated Filter (SAF) 

SAF plants are a fixed film process that utilise a solid media (typically made of plastic with a 
large specific surface area) in the process tanks which provides a surface upon which the 
biomass grows. The biomass treats the wastewater and removes the BOD and solids (as well 
as reducing ammonia if sized appropriately). The media is submerged in the tanks and air is 
mixed into the wastewater at the base of the tank using a diffuser/blower arrangement. The 
media used and the fact that it is submerged allows for substantially higher applied organic 
loading than more conventional fixed film processes such as trickling filters. Typical treatment 
standards achieved would be 20:20 BOD/SS and 25mg/l nitrogen (with carbon dosing nitrogen 
could be almost totally removed). UV disinfection would likely be incorporated within this 
treatment; this drops the faecal coliform level in the treated effluent to near zero. 

 
7.7.4 Packed Bed Reactor (PBR) 

Settleable solids and oil and grease etc are removed within the primary tank. The effluent 
passes to a recirculation chamber and is either sprayed into the PBR (which is a simple 
chamber containing a textile type media) or discharged to the disposal area. Flow is passed to 
the PBR in preference to the disposal field at a ratio of approximately 3:1 – 5:1. Recycled flows 
pass back into the recirculation chamber/primary tank. Typical treatment standards achieved 
would be 20:20 BOD/SS and 25mg/l nitrogen (with carbon dosing nitrogen could be almost 
totally removed). UV disinfection would likely be incorporated within this treatment; this drops 
the faecal coliform level in the treated effluent to near zero. 

 
While the proposed location is quite a significant distance from existing and new housing, treatment 
and management processes will be selected to minimise odour and odour reduction measures 
including the circulation of air through a biofilter may be adopted as required.  
 
Oxidation type pond systems have not been considered due to the potential odour issues, large plant 
footprint, and inability to respond to peak loadings and the reduced performance during cooler pond 
temperatures. 
 
Further details on treatment options are included in Appendix H. The wastewater treatment plant 
location is shown on C200 (Appendix F). This location is preferred for the wastewater treatment plant 
as the entire disposal field is now located on the north eastern slopes. The reasons for the 
recommended location are further discussed in Section 7.8.2. This site places the treatment plant 
away from the Kingston residential area. The treatment plant may be screened with vegetation, 
minimising any potential visual impact.  
 
All of the above options will produce some sludge material that will need to be transported off site and 
disposed of in the nearest suitably licensed disposal area. 
 
7.8 Disposal Options 

It is recommended that disposal of the treated effluent will be achieved by discharge to land via a 
subsurface disposal field. Discharge to land is preferred by Otago Regional Council and the local Iwi, 
and it does not have the human contact and contamination issues associated with spray irrigation and 
discharge to surface waters. 
 

7.8.1 Subsurface Dripper Line Irrigation 

The biggest issue with a subsurface disposal field will be achieving a suitable application rate 
so that there is further filtering and treatment in the biologically active upper layer of the soil 
layer prior to interception with any groundwater layer.  
 



Preliminary Infrastructure Report   
Plan Change 25, Kingston Village Special Zone  

 
 

FILE M:\209F\40\REPORTS\INFRASTRUCTURE REPORT REV 6.DOC  22 OCTOBER 2008 REVISION 6  PAGE 24 
 

During the detailed design of the wastewater system the effluent disposal field will be designed 
to ensure all necessary treatment occurs within these layers prior to interception with any 
groundwater layer. This detailed design will include application rate, density, treatment levels 
within the treatment plant, topsoil depth requirement and so on. The effluent discharge quality 
(from the treatment plant to the soil) will be a minimum of 20:20 mg/l (BOD:SS), out with a level 
of 10:10 generally being achieved. Nutrient (nitrogen and phosphorus) levels need to be 
managed where there is a potential for groundwater to be contaminated. Faecal coliform levels 
will be minimised with UV filtering or membranes, which will neutralise any hazardous 